CLASS A
WATER AND/OR WASTEWATER UTILITIES

FINANCIAL, RATE AND ENGINEERING
MINIMUM FILING REQUIREMENTS

OF
CSWR-Florida Utility Operatinqg Company, LLC

Docket No. 20250052-WS
VOLUME Il

ADDITIONAL ENGINEERING
MINIMUM FILING REQUIREMENTS

PART 3 OF 3 (Sections e-k)

s
ot —
= = @}
D sz T
: R
N . 4
I,‘, ==

FLORIDA PUBLIC SERVICE COMMISSION
FOR THE

Test Year Ended: January 31, 2025
Rule 25-30.437(3), FA.C.



The most recent sanitary survey for each water plant and inspection report for each wastewater
plant conducted by the health department or the Department of Environmental Protection (DEP).

Rule 25-30.437(3)(e), F.A.C.









3054060

12/21/22
GROUND WATER SOURCE
Well Number (Florida Unique Well ID #) 1 (AAC2808) North 2 (AAC2807) 3 (AAH7648) South
[...]
Comments 01/2022 and 09/2022 MOR missing

Flow Measuring Device Flow Meter

Meter Size & Type 6" Master

Date Last Calibrated 3/18/20

289

[] PURCHASED from PWS ID #
[] Emergency Water Source
Emergency Water Capacity

STANDBY POWER SOURCE: Yes

Source Propane generator

Capacity of Standby (kW) 50
Switchover: [X] Automatic [ ] Manual

Hrs Operated Under Load 0  hr/wk.

What equipment does it operate?
X Well Pumps
[] High Service Pumps
X Treatment Equipment

Satisfy avg. daily demand? [X]Yes [_INo [JUnknown

Audio-visual alarm? [_]Yes X]No

Comments ___Not exercising

PLANS AND MAPS

Coliform Sampling Plan X Yes [ ]No []N/A
D/DBP Monitoring Plan X Yes [ ]No []N/A
Lead and Copper Plan X Yes []No []N/A
Distribution System Map X Yes [ ]No [JN/A
Emergency Response Plan  [] Yes XJNo [ N/A

Comments

PREVENTIVE MAINTENANCE/O&M
Operation & Maintenance Manual [ ]| Yes [X] No
Preventive Maintenance Program [ ] Yes X No [ N/A

Flushing Program []Yes XINo [ ]N/A
Records []Yes XINo [ ]N/A
Isolation Valve Exercise []Yes XINo [ ]N/A
Records [ ]Yes XINo [ ]N/A

Comments

CROSS CONNECTION CONTROL

# BFPAs None observed # Tested N/A
WWTP RPZ N/A Date Tested N/A
Written Plan No  Date Unknown

Comments  No written plan available upon request.




PWSID #
Date

3424691

07/25/2023

GROUND WATER SOURCE
Well Number (Florida Unique Well ID #) 1 (AAE0268) 2 (AAC3154)
Year Drilled 1987 1999
Depth Drilled 225 297
Drilling Method Cable tool Other
Type of Grout Neat cement Neat cement
Static Water Level 12° Unknown
Pumping Water Level Unknown Unknown
Design Well Yield Unknown Unknown
Test Yield Unknown Unknown
Actual Yield (if different than rated capacity) Unknown Unknown
Strainer Unknown Unknown
Length (outside casing) 147 177
Diameter (outside casing) 8’ 8’
Material (outside casing) Black steel Black steel
Well Contamination History None None
Is inundation of well possible? No No
6’ X 6> X 4” Concrete Pad Yes Yes
Septic Tank >200° >200°
SET Reuse Water NA N/A
BACKS | WW Plumbing >100 >100°
Other Sanitary Hazard None observed None observed
Type Submersible Submersible
Manufacturer Name Sta-Rite Sta-Rite
PUMP | Model Number Unknown Unknown
Rated Capacity (gpm) 811 Unknown
Motor Horsepower 40 Unknown
Well casing 12” above grade? *No Yes
Well Casing Sanitary Seal **0OK OK
Raw Water Sampling Tap Yes Yes
Above Ground Check Valve Yes Yes
Security Yes Yes
Well Vent Protection N/A N/A

COMMENTS *The Department will continue to accept the current well casing height as it exists unless the well is
shown to be chemically or microbially contaminated. **Scrape and paint piping recommended. Well 2 is primary. Well

was hammering heavily during time of inspection.

280



CHLORINATION (Disinfection)
Type: []Gas [X] Hypo

Make Stenner Capacity 17 epd
Chlorine Feed Rate 70.25% Stroke
Avg. Amount of Cl, gas used N/A

Chlorine Residuals: Plant
Remote tap location 5935 SE 183rd Avenue Rd

*>2.2  Remote 1.42

DPD Test Kit: [ ] On-site X With operator
[ ] None [ ] Not Used Daily
Injection Points __ Prior to hydropneumatic tank

Booster Pump Info  N/A

Comments  *POE from analyzer.

Chlorine Gas Use
Requirements

YES

Commely/

Dual System

/

Auto-switchover

/

Alarms:
Loss of Cl; capability
Loss of Cl; residual
Cl, leak detection

Scale

O Odooo (Od

™\

Chained Cylinders

Reserve Supply

Adequate Air-pak

Sign of Leaks

Fresh Ammonia /

Ventilation /

Room Lightigg

Warning}(gns

Rep air/Kits

Fityzﬁ Wrench

DDDDDDDDDDDEQDD OO0 3

DDDDDDDDE\Q

/H/ousing/ Protection

AERATION (Gases, Fe, & Mn Removal)
Type Capacity

Aerator Condition

Visible Algae Growth

Protective Screen Condition

Frequency of Cleaning

Date Last Inspec leaned

291

PWSID # 3424691

Date 07/25/2023
STORAGE FACILITIES
(G) Ground (C) Clearwell (E) Elevated
(B) Bladder  (H) Hydropneumatic / flow-through
Tank Type/Number H1 (00S) H2 (Temp)
Capacity (gal) 10,000 Unk
Material Steel Steel
Gravity Drain Yes Yes
By-Pass Piping Yes Yes
Protected Openings Yes Yes
Sight Glass or Yes *Yes
Level Indicator
PRV/ARV PRV PRV
Pressure Gauge Yes Yes
On/Off Pressure 48/68 48/68
Access Secured Yes Yes
Access Manhole Yes Yes
Tank Sample Tap On tank On tank
Location
Date of Inspection 12/18 12/18
Date of Cleaning 12/18 12/18
Comments __Temporary tank (H2) installed without

applicable permit or Department approval. H2 is not a

like-for-like tank. H1 reported as OOS, although, water

was flowing through tank. Operator reported that valves

are not functioning properly. Intense well hammering
when turned on and off. *Sight glass cloudy, but levels
still visible. Recommend cleaning.

HIGH SERVICE PUMPS

Pump Number

Type

Make

Model

Capacity (gpm)

Motor HP

Date Installed

Cony/




DEFICIENCIES:

Areas of Concern

Rule

PWSID #
Date

Corrective Action

3424691

07/25/2023

Date

Significant
Corrected Deficiency?

Provide an O&M manual to be kept

Not corrected as

?g)gf/grifﬁuzlllgvz;ag:?:&? g?S 350(13) at the? water plant or at a convenient of 08-25-2023. N
location near the plant.
No Emergenc . Not corrected as
Preparedr%ess/}l;esponse Plan was 62- Provide an Emergency Response of 08-25-2023. N
. . 555.350(15) Plan.
available for review.
No record that isolation valves 62-555.350(2)  Maintain documentation that gate Not corrected as
are being exercised. & 62- valves are being exercised at least of 08-25-2023. N
555.350(12)(c) once every 5 years.
No record of flushing of 6" and 62-555.350(2)  Maintain documentation that 6" and  Not corrected as
larger dead-end water mains. larger dead-end water mains are of 08-25-2023.
being flushed quarterly or in N
accordance with a written flushing
program.
No cross-connection control 62-555.360(2)  Establish and implement a cross- Not corrected as
program. No Cross Connection connection control program. Submit of 08-25-2023.
Control Plan (CCCP) on file. a CCCP. Y
(There is no evidence that BFPA
are being tested.)
Tank inspection was not 62.555.350(2)  Have the tank inspected by personnel Not corrected as
performed by personnel under under the responsible charge of a of 08-25-2023.
the responsible charge of a professional engineer licensed in
licensed engineer or there is no Florida and/or submit a signed and N
signed & sealed report sealed report.
documenting such a tank
inspection.
Replacement of any existing 62-555.520(¢c)(1) Submit an “after the fact” Not corrected as
drinking water storage with new construction permit application to of 08-25-2023.
facilities of different design and the Department using Form 62- v
capacity as the existing facilities 555.900(1) and engineering reports
without a construction permit. with as-built drawings to
DEP CD@FloridaDEP.gov.
Auxiliary power is not being 62-555.350(2)  Exercise in accordance with Not corrected as
properly exercised. manufacturer's specifications but not ~ of 08-16-2023. N
less than monthly under load.
Monthly Operation Report(s) 62- Submit a copy of the MOR(s) to the =~ Not corrected as
(MORs) are missing for January ~ 555.350(12)(b) Department. of 08-16-2023. N
and September of 2022.
MOR for October and November 62-555.350(4)  Investigate the cause of the Not corrected as
of 2022 indicates the max day exceedance of the plant's permitted of 08-16-2023. N

capacity was exceeded.

design capacity and provide a written
response.

202















Facility Name and Physical Address WAFR ID County Entry Date Entry Time
Sun Lake Estates FLA010353 Brevard 10/31/2019 10:18 AM
616 Emerald Lake Drive
Cocoa, FL 32926 Facility Phone # Exit Date Exit Time
321-639-8440 10/31/2019 10:59 AM
LAT 28 0 25 g 31.54
LonG 80 0 46 g 42.66
Name(s) of Field Representatives(s) and Title Operator Certification # Email Phone
Jerry Padrick, Operator C-0007051 JPadrick67@bellsouth.net 321-508-4714
Name & Address of Permittee / Designated Rep. Title Email Phone
Thad Terry Owner N/A 321-639-8440

5600 N US Highway 1
Cocoa, FL 32927

Inspection Type C E 1 Samples Taken(Y/N): N

Sample ID#: N/A

Samples Split (Y/N) : N

X Domestic O Industrial

1C 1. ¢« Permit 1C 3. Laboratory 1C 6. Facility Site Review 1C 9. # Effluent Quality
NC 2. ¢ Compliance 1C 4. Sampling 1C 7. Flow Measurement 1C 10. ¢ Effluent Disposal
Schedules
NC 5. ¢ Records & 1C 8.4 Operation & 11. Biosolids
Re rts Maintenance
12. ¢ Groundwater
NA 13. ¢ SSO Survey
Facility and/or Order Compliance Status: U In-Compliance X Out-Of -Compliance [ Significant-Out-Of-Compliance
Recommended Actions: Compliance Assistance Offer
Name(s) and Signature(s) of Inspector(s) District Office/Phone Number Date
Carolyn Hall Clickhercliolenicaicxt (407) 897-4114 11/5/2019
Name and Signature of Reviewer District Office/Phone Number Date
David Smicherko CD 407 897 4169 11/12/2019
Dol K aasocte.
Version 1.14 Effective 11/28/2018 297 Page 1 of 7







Facility Treatment Summary: An existing 0.099 million gallon per day (MGD) annual average
daily flow (AADF) (rerated from 0.135 MGD AADF) permitted capacity extended aeration
domestic wastewater treatment plant consisting of flow equalization, influent screening, aeration,
secondary clarification, chlorination, and aerobic digestion of biosolids.

R-001 is a reuse system which consists of four (4) dual-cell rapid infiltration basins (RIBs).

1.

2,

+Permit: In-Compliance

Current Permit available on-site? Yes

Date Permit issued October 28, 2015
Date Permit Expires October 27, 2020
Permit Renewal Application due by April 30, 2020.
Administrative or Judicial Orders? N/A

+Compliance Schedules: Out-of-Compliance

Compliance Schedule in Permit met? No
Compliance Schedules in Order are being met? Not Applicable
2.1 Deficiency: At the time of inspection the facility failed to meet the schedule in the

2.2

permit/order.

1. Remove the grit from the surge tank 02/15/2016

2. Repairtank leaks 02/15/2016

3. Register for and begin using the Departments EzDMR system, per Within 6 months of effective
condition 1.B.7 of this permit date of permit

Rule/Permit Reference: 403.161(1)(b), F.S. It shall be a violation of this chapter, and
it shall be prohibited for any person: (b) To fail to obtain any permit required by this
chapter or by rule or regulation, or to violate or fail to comply with any rule,
regulation, order, permit, or certification adopted or issued by the department
pursuant to its lawful authority.

Corrective Action: Please complete the improvement actions and notify the
department by email once completed.

Observation: At the time of inspection the leaks had been patched but are still have
minor seepage in four areas of the plant. The grit has not been removed from the
surge tank which could be a partial cause to the excessive foaming throughout the
facility aeration basins.

Sunlake Estates WWTF FLAO10353  CEI 10/31/2019 Page 3 of 7
299




3. Laboratory: In-Compliance

Contract Lab Name and Certification # Test America

Facility DOH Certification # E-84282
4. Sampling: In-Compliance

Sampling conducted during inspection? Yes

Sampling observed during inspection? No

Sampling conducted at locations identified by the permit? Yes

Safe access to sampling locations? Yes

4.1 Observation: At the time of inspection the operator took a total chlorine residual of .5
mg/L and a pH sample of 7.4. Samples were pulled from the correct sampling
location of EFA-1, chlorine contact chamber effluent.

5. +Records and Reports: In-Compliance

Documents/Records reviewed Time frame
Discharge Monitoring Reports (DMRs) 9/01/2018 to 9/30/2019

5.1 Deficiency: The Annual Average Daily Flow (AADF) as computed from the
Discharge Monitoring Reports (DMRs) from October 2018 was .40 million gallons per
day (MGD), which exceeded the plant design capacity of .099 MGD.

Rule/Permit Reference: Chapter 62-620.610(18)(a), F.A.C. - Monitoring results shall be
reported at the intervals specified elsewhere in this permit and shall be reported on a
Discharge Monitoring Report (DMR), DEP Form 62-620.910(10), or as specified elsewhere
in the permit.

Corrective Action: The exceedance was reported on the DMR as required. No other flow
exceedances were noted during the DMR review period. No further action is required at this
time.

5.2 Observation:
- There is no RPZ on site.
- A copy of the operation and maintenance manual was available on site.

- A valid operator certification was on site for Jerry Padrick (C-0007051) and Eva
Padrick (D-0022210) with both expiring on April 30, 2021.

- The operators log book was bound and properly numbered. All sampling and
maintenance were logged.

- The operator is meeting the onsite staffing requirements of five days per week
plus one weekend day for a total of a half hour each day.

Sunlake Estates WWTF FLA0O10353  CEI 10/31/2019 Page 4 of 7
300



6

I

1~

Facility Site Review: In-Compliance

6.2 Observation: Access Control- The facility was fenced, locked, and had the appropriate
advisory signs. There were no odors, or excessive noise noted. There is no RPZ on site.
There was some minor seepage in four areas on the east side of the plant. There was
corrosion noted on the piping across the top of the facility. The operator notes it is
scheduling to be painted.

6.3 Observation: Headworks- Influent comes in from the lift station through the bar screen
and into the surge tank. The surge tank contains two operational pumps. Debris is cleaned
from bar screen each visit and disposed of into a covered screening container.

6.4 Observation: Aeration- The facility contains three aeration basins. There are two
operational blowers on site. Each blower had belt guards. The basins appeared to be
adequately mixing however there was excessive foam throughout the basins. The RAS
was in the correct position. The color was brown to dark brown. The operator notes a
surfactant issue and a small air leak that is scheduled to be patched.

6.5 Observation: Clar fier- The facility contains one clarifier. The clarifier had some ashing.
The stilling was clean, and the simmer was operational. The weirs were level and without
fouling. The effluent leaving the weir appeared clear.

6.6 Observation: Disir fection/ Chlorine Contact Chamber- The facility contains one chlorine
contact chamber with baffles. Sodium hypochlorite is used for disinfection. There is one
Stenner hypo pump that was operational. Effluent leaving the chamber was clear.

6.7 Observation: Lift Station- The facility contains one lift with two operational pumps. The
lift station is within the facility fence. Audible and visual alarms were present.

6.8 Observation: Digestor- The facility contains two sludge holding basins. One is smaller
and used as needed. Each digestor had sufficient storage, no odors, and no vectors were
detected.

Flow Measurement: In-Compliance

Flow meter present and location as per permit? Yes
Easy access to flow meter? Yes
Date of last flow meter calibration December 18, 2018

6.1 Observation: The flow calibration is done annually by Jerry Padrick.

+Operation and Maintenance: In-Compliance

Sunlake Estates WWTF FLA0O10353  CEI 10/31/2019 Page 5 of 7
301



| Facility being operated as per permit? ‘ Yes

8 +Effluent Quality: In-Compliance
DMRs review period 9/30/2018-8/31/2019
Any exceedances? No

9 +Effluent Disposal: In-Compliance
Facility discharging? Yes
Discharge location(s) as per permit? Yes

9.1 Observation: The facility contains four Rapid Infiltration Basins (RIBs) along the
powerline easement. They are fenced with signage at each entry point. The berms were
maintained and without excessive vegetation. Each RIB had sufficient storage.

10 Biosolids: In-Compliance

10.1.1 Observation: At the time of inspection the most recent biosolid hauling record on
site was from June 28", 2019. All Service Sanitation hauled 4,000 gallons of
sludge.

11 «Groundwater Quality: In-Compliance

DMRs review period 09/01/2018 to 09/30/2019
Any exceedances? See Observation
All monitoring wells accessible, secured & See Observation
locked?
11.1 Observation: Prior to inspection there was no monitoring well sampling data in

the data base past the first part of 2018. On inspection entry the operator provided a hard
copy of the most recent sampling data. This copy was turned in to the front desk for data
entry. There does not appear to be any exceedances. At the time of inspection, I was able
to access one monitoring well on the south west side of the RIBs. The well was locked
and had the concrete pad but was not numbered. It was recommended to address the rust
on the outside of the piping.

12 +SSO Survey: In-Compliance

12.1 Observation: During the review period of September 01, 2018 through September
30, 2019 there were no spills reported.

Sunlake Estates WWTF FLA010353  CEI 10/31/2019 Page 6 of 7
302



13 Other: Not Applicable

Sunlake Estates WWTF FLA0O10353  CEI 10/31/2019 Page 7 of 7
303









State of Florida
Department of Environmental Protection
Central District

SANITARY SURVEY REPORT

Plant Name TRADEWINDS VILLAGE County __ Marion PWSID #__ 3424620
Plant Location NE 43" Place and NE 27% Court, Ocala, FL 34478 Phone 352-622-4949
Owner Name Tradewinds Utilities Inc. Phone 352-622-4949
Owner Address P.O. Box 5220, Ocala, FL 34478

Contact Person Charles Demenzes Title  President Phone 352-622-4949
This Survey Date 11/15/2022 Last Survey Date 5/22/2020 Last Compliance Inspection Date 7/31/08

PWS TYPE: Community RAW WATER SOURCE

MAX-DAY DESIGN CAPACITY: 950,000 gpd
PWS STATUS: Approved

TREATMENT PROCESSES IN USE
Hypochlorination

SERVICE AREA CHARACTERISTICS
Subdivision

Food Service: [ ] Yes [ No X N/A
375

Number of Service Connections

MOR

Population Served 1,313 Basis

OPERATION & MAINTENANCE LOG: Yes
Location Plant

Comments

CERTIFIED OPERATOR: Yes
Operator(s) & Certification Class-Number:
Reuben Law -B 0013153

Visit* Actual Visit*

Hrs/day: Required

Days/wk: Required 5+1 Actual 5+1

Non-consecutive Days? []Yes []No XIN/A
Comments  *Visit must total 0.6 hr/week

MONTHLY OPERATION REPORTS (MORs)
MORSs submitted regularly? X Yes [INo [IN/A
Data missing from MORs? XINo []Yes [IN/A
Average Day (from MORs) 95,735 gpd

Maximum Day (from MORs) 262,000 gpd

Comments

Flow Measuring Device Flow Meter

Meter Size & Type 8" Water Specialties

Date Last Calibrated 2/18/2022

306

(] PURCHASED from PWS ID #
(] Emergency Water Source
Emergency Water Capacity

STANDBY POWER SOURCE: Yes

Source MOQ Diesel - MQP301Z

Capacity of Standby (kW) 100
Switchover: [X] Automatic [ ] Manual

Hrs Operated Under Load 4 hrs/mo.

What equipment does it operate?
X Well Pumps Backup wells
[] High Service Pumps
X Treatment Equipment All

Satisfy avg. daily demand? [X]Yes [_INo []Unknown

Audio-visual alarm? X]Yes [ [No

Comments

PLANS AND MAPS

Coliform Sampling Plan X Yes [ ]No []N/A
D/DBP Monitoring Plan X Yes [ ]No [JN/A
Lead and Copper Plan X Yes [ ]No [JN/A
Distribution System Map []Yes XINo []N/A
Emergency Response Plan  [] Yes XJNo [ N/A

Comments See deficiency below

PREVENTIVE MAINTENANCE/O&M
Operation & Maintenance Manual [ ]| Yes [X] No
Preventive Maintenance Program [ ] Yes [X] No [ N/A

Flushing Program [ ]Yes XINo [ ]N/A
Records []Yes XINo [ ]N/A
Isolation Valve Exercise [ ]Yes XINo [ ]N/A
Records [ ]Yes XINo [ ]N/A

Comments  No O&M or preventive maintenance

program on site, see deficiency

CROSS CONNECTION CONTROL

# BFPAs None noted # Tested Unknown
WWTP RPZ Yes Date Tested Unknown
Written Plan No  Date Unknown

Comments




PWSID # 3424620
Date 11/15/2022
GROUND WATER SOURCE
Well Number (Florida Unique Well ID #) 1 (AAG9349) 2 (AAG9348) 3 (AAG9347)
Year Drilled 1983 1983 1991
Depth Drilled 285 140° 164°
Drilling Method Rotary Rotary Rotary
Type of Grout Neat cement Neat cement Neat cement
Static Water Level 23’ 23’ 23’
Pumping Water Level Unknown Unknown Unknown
Design Well Yield Unknown Unknown Unknown
Test Yield Unknown Unknown Unknown
Actual Yield (if different than rated capacity) Unknown Unknown Unknown
Strainer Unknown Unknown Unknown
Length (outside casing) 105° 1171’ 88’
Diameter (outside casing) 6” 6” 10~
Material (outside casing) Black steel Black steel Black steel
Well Contamination History None None None